
1 

¨ Inspect all contents prior to installation.  Report any missing parts to dealer immediately. 
¨ Read all instructions before proceeding. 
¨ Never substitute locally sourced components for missing, lost or damaged factory components.  

—— Assembly and Safe Use Manual —— 

PB050 PORTABLE SPORTS BASE 
 

1. Attach the Socket Assembly (C) to the top side of the 
Base Assembly (A) using the 5/8" x 1" Hex Bolt (E). 

 
2. Insert the end of the Upright Post (B) into the Socket 

Assembly (C) with the welded spring clip at the top.  
Tighten the 3/8" Thumb Screw (D).  

 
3. Attach net, if applicable, to the top spring clip (order 

separately). 
 

Implementation Date: 11/30/23              Rev: I.R            N.J.C.          File: I:\Publ\Inst\Portable systems\PB050                   Ref#: 930986         L.M. 

Customer Service     
(800) 247-7668 

P A R T S   L I S T  

Item Qty Description Item Qty Description 

A 1 Base Assembly D 1 3/8” x 1” Thumb Screw   (FT1545) 

B 1 Upright Post E 1 5/8” x 1” Hex Bolt           (FT1829) 

C 1 Socket Assembly F 1 Net (Order Separately) 

Warning!  
This product is not designed to support heavy nets or other components and has insufficient ballast to 

avoid tip-over caused by player contact.  Adding ballast bags or other auxiliary hold downs will reduce, 
but not eliminate, tip-over and injury risk. 


